
I 
2 

3 

4 
"i 

6 

7 
7 
7 
7 

8. 

9 
10 
II 

12 

14 

15 

16 
17 

18 

19. 

19A 

20 

PART 
NUMBER 

351 301 R93 

351 352 RI 
351 956 R91. 

30 699 DX 

62 505 D 
4'i 640 DB 

52 I 18 D 

355 076 R91 
355 192 R9I 
356 858 R91 
356 870 R91. 

69 510 DA 
13 002 RI 

179 835 
10:i 'l21 

351 350 RI 
351 353 RI 

351 352 RI 

351 929 RI 
103 088 
IOU 763 
106 497 

352 108 R9I 
138 132 
103 319 
354 252 R9I 
120 302 

354 249 RI I, 
354 248 R 11 

356 195 R9I 
179 839 
103 321 

353 871 R9I 
251 492 R9I 

354 234 R9I 

-57 -

ELECTRICAL SYSTEM 
DESCRIPTION SERIAL NUMBER 

NO. 
REQ'D 

LIGHTING AND STARTING (Delco-Remy) {Special) 

ATTACHMENT,. LIGHTING AND STARTING· 

STRAP, WRAPPING, CABLE. 2 
CABLE, BATTERY TO CRANKING MOTOR, w/BOLT AND NUT, 356 062 R9I. I 

CABLE, LIGHTING SWITCH TO REAR LIGHT, ASSEMBLY I 

(COMPOSED OF -
I CABLE § 30 699-1/2 D 
2 LOOM 27 618 D 
I LOOM 28 322 D) 

CLIP, REAR LIGHT MOUNTING BRACKET (UPPER BOLT) J I 
~ 

LIGHT, REAR (FOR SERVICE PARTS SEE "HEADLIGHT OR REAR LIGH1:") I 

GROMMET, BATTERY BOX I 

BATTERY . (DELCO-REMY IMII-WL) (SEE NOT£) I 
BATTERY (AUTO-LITE IMS-65R) (WILL WORK FOR 60 909 DB) (sEE NOTE) I 
BATTERY (GLOBE-UNION No. 601) (SEE NOTE) I 
BATTERY (THOS. A. EDISON M-1-70) (SEE NOTE) I 

CABLE, BATTERY TO GROUND, w/BOLT AND NUT, 356 062 R91, I 
NUT, HEX., 3/8-i6NC I 
SCREW, CAP, HEX-HD., 3/8-i6NC x 5/8" I 
WASHER, LOCK, 3/8" I 

CLIP, REAR BOLT (UNDERNEATH PLATFORM,) I 
CLIP, THIRD BOLT FROM REAR (UNDERNEATH PLATFORM) I 
STRAP, WRAPPING, CABLE (BETWEEN PEDAL ANO CLUTCH HOUSING) 2 

CLIP, INSIDE RIGHT S}DE FUEL TANK SUPPORT I 
NUT, HEX., No. 10-32NF I 
SCREW, MACHINE, SLOTTED-RD-HD., No. I0-32Nf x 3/8" I 
WASHER, LOCK, No. 10 · 1 

CLIP, CABLE HARNESS'(ON INSIDE OF HODO) (R.H. SIDE) J 
SCREW, MACHINE, SLOTTED-TRUSS-HD., 1/4-20NC x 3/8" I 
WASHER, LOCK, 1/4" I 

HARNESS, CABLE 115403 UP I 
GROMMET, RUBBER; No. 6 2 

CABLE, GENERATOR UFII TERMINAL TO REGULATOR 11 f 11 TERMINAL 115403 UP. r 
CABLE, GENERATOR. nAn TERMINAL TO REGULATOR "GEN" TERMINAL 115403 UP I 

MOTOR, CRANK I NG, ASSEMBLY (DELCO-REHY 1109611) (WILL WORK FOR 351346R9I) I 
SCREW, CAP, HEX-HD., ·3/8-!6NC x I" 2 
WASHER, .LOCK, 3/8" , 2 

BATTERY !GNiTION UNIT (NoT PART OF ATTACHMENT) 

MAGNETO. (NoT PART OF ATTACHMENT) 

REGULATOR, VOLTAGE (DELCO-REMY No. 1118308) .(INCLUDES COVER, 
356 715 RI ANO GASKET, 356 716 RI) I 

NOTE - BATTER I ES ARE. OPTIONAL~ 
. 

§ - NoT 5ERV I CED 5EPAR.ATELY .. 




